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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS puerage Trace \F}EW % MH? Peak: 2483.73 MHz, 66.20 dBuV/m
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Plot 7-154. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU26)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-155. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU26)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS puerage Tra RBW:1MHz  peak: 2484.76 MHz, 68.78 dBuV/m
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Plot 7-156. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU26)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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Plot 7-157. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

RU Index:

MCS9

61

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-158. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Plot 7-159. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

RU Index:

MCS9

61

Distance of Measurements:
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Plot 7-160. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Transfer Rate:
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Plot 7-161. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

FCC ID: BCGA2696

@ cle

ment MEASUREMENT REPORT

Approved by:

IC: 579C-A2696 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 125 of 159
1C2205090022-02.BCG 8/2/2022-9/7/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,

please contact ct.info@element.com.




@ cleme

Worst Case Mode:

nt

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:
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Plot 7-162. Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Transfer Rate: MCS9
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Plot 7-163. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7

Field Strength (dBuV/m)
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Plot 7-164. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Plot 7-165. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Mode:
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Worst Case Transfer Rate: MCS9
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Plot 7-166. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Plot 7-167. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11

VBW: 3 MHz

PASS puerage Ita RBW: 1 MHz  peak: 2483.73 MHz, 67.04 dBpuV/m
85 9feet 113%‘&% SWT: 1.01ms Avg: 2483.50 MHz, 51.28 dBuV/m
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Plot 7-168. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Plot 7-169. Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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7.7.5 Antenna WF7b Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

The radiated restricted band edge measurements are measured with an EMI test receiver connected to the receive antenna
while the EUT is transmitting.

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS eakT sgw % m; Peak: 2389.40 MHz, 68.26 dBuv/m
é;gk%ﬁizﬁ 5% SWT:1.01ms Avg: 2389.04 MHz, 47.22 dBuV/m
140 A

£

> 1201

3

o

z

= 100 1

=)

5

S 80

wn

he]

g 60 T

40 ==

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-170. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU26)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
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Plot 7-171. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU26)
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Worst Case Mode:
Worst Case Transfer Rate: MCS9

RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Average Trace RBW: 1 MHz .
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Plot 7-172. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU26)

Worst Case Mode:
Worst Case Transfer Rate: MCS9

RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
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Plot 7-173. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU26)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
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Plot 7-174. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Plot 7-175. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 132 of 159
1C2205090022-02.BCG 8/2/2022-9/7/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,

please contact ct.info@element.com.




@ clement

Worst Case Mode:
Worst Case Transfer
RU Index:

802.11ax OFDMA
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Plot 7-176. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Plot 7-177. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Plot 7-178. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)

802.11ax OFDMA
Worst Case Transfer Rate: MCS9

Worst Case Mode:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

140

12

Field Strength (dBuV/m)

6

40 1

100 A

80 -

0 AhM

VU VDS RS SISV e |

61

3 Meters

2437MHz

6

PASS i

RBW: 1 MHZ  pegk: 2389.76 MHz, 68.80 dBuV/m

t: 12.1dB VBW: 3 MHz

g, Offset: 12.1d8 J0 ¥ M ms  Avg: 2390.00 MHz, 50.72 dBuV/m

0_

2330 2342 2354

2366 2378 2390 2402 2414 2426 2438 2450

Frequency (MHz)

Plot 7-179. Radiated Restricted Lower Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Plot 7-180. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)

802.11ax OFDMA
Worst Case Transfer Rate: MCS9

Worst Case Mode:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

140 A

Field Strength (dBuV/m)

40 1
2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

120 A

100 A

80 1

60 1

61

3 Meters

2442MHz

7

RBW: 1 MHz  peak: 2483.50 MHz, 65.02 dBpuV/m

P
PASS pZZk%ﬁ%& o VB 3MHz (OO 0S50 MHz. 50,75 By

Frequency (MHz)

Plot 7-181. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
RBW: 1 MHz  peak: 2483.61 MHz, 66.80 dBuV/m
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Plot 7-182. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
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Plot 7-183. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 136 of 159
1C2205090022-02.BCG 8/2/2022-9/7/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,
please contact ct.info@element.com.




@ clement
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Plot 7-184. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Plot 7-185. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
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Plot 7-186. Radiated Restricted Upper Band Edge Measurement Antenna WF7b (Peak & Average — RU242)
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7.7.6
§15.205 §15.209; RSS-Gen [8.9]

CDD Radiated Restricted Band Edge Measurements

The radiated restricted band edge measurements are measured with an EMI test receiver connected to the receive
antenna while the EUT is transmitting.

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
RBW: 1 MHz  peak: 2389.16 MHz, 68.80 dBuV/m
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Plot 7-187. Radiated Rest
Worst Case Mode:

Frequency (MHz)
ricted Lower Band Edge Measurement CDD (Peak & Average — RU26)
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Plot 7-188. Radiated Rest
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
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Plot 7-189. Radiated Restricted Upper Band Edge Measurement CDD (Peak & Average — RU26)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
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Plot 7-190. Radiated Restricted Upper Band Edge Measurement CDD (Peak & Average — RU26)
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Plot 7-191. Radiated Rest
Worst Case Mode:

Frequency (MHz)
ricted Upper Band Edge Measurement CDD (Peak & Average — RU26)
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Plot 7-192. Radiated Restricted Lower Band Edge Measurement CDD (Peak & Average — RU242)
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